
Appendix C 

Water Supply and 
Wastewater Study 



 

WATER SUPPLY AND 

WASTEWATER FEASIBILITY STUDY 
 

 

 

 

Quiemuth Village 
 

Address: 

Prepared for: Acorn Environmental 

5170 Golden Foothill Parkway   

El Dorado Hills, CA 95762 

 
 Submitted by: MacKay Sposito 
  
 Designed by: Steve Bacon, PE 
  
 Reviewed by: Peter Tuck, PE 
 

 
Revised May 30, 2025 

Job No. A10367 
 
 

 
 

 
 

5/30/25



Quiemuth Village Project 

 

Quiemuth Village Project 

 Mackay Sposito Page 2 of 39 
Z:\A10000\A10300\A10360\A10367\Sewer-Water\10367.eng.wtr&wastewtr report.mixed use alternatives.03282025.doc  5/30/2025 

    

 

TABLE OF CONTENTS 

 
1.0  Introduction Page 

1.1  Background ...................................................................................... 4 
[...]
average day.  Connection to the city’s sanitary sewer system would require that the tribe 

enter into an intergovernmental agreement with the city, payment of connection fees and 

monthly service charges.  

 

The City’s existing 24” sewer lines on or near the site have sufficient capacity to accept 

wastewater from the proposed Quiemuth Village project.  No offsite improvements would be 

necessary to access these lines; however, there is one downstream pump station to the 

northwest of the project site that will require upgrades as a condition of service. The city 

refers to this pump station as Pump Station #49.  Currently, that pump station can accept 

flows from the site up to approximately 100,000 gallons per day.  Once that limit is 

exceeded, the pump station will need to be upgraded to receive more flows.  Based on the 



Quiemuth Village Project 

 

Quiemuth Village Project 

 Mackay Sposito Page 28 of 39 
Z:\A10000\A10300\A10360\A10367\Sewer-Water\10367.eng.wtr&wastewtr report.mixed use alternatives.03282025.doc  5/30/2025 

    

previously mentioned conversations with the city’s Utility Engineer, the pump station was 

originally constructed with these upgrades in mind, so only a minimal number of 

modifications need to be made to the structures on the site.  Pumps and electrical equipment 

will be required to be replaced. Sanitary sewer flows from the western portion of the 

Quiemuth Village site would naturally flow by gravity to this portion of the City’s system. 

 

There are LOTT Alliance sanitary sewer trunklines in Martin Way East which, according to 

the City of Lacey’s review comments dated September 14, 2022, may require upgrading 

prior to full buildout of the site.  The LOTT Alliance’s 2022 Capacity report indicates that 

there is sufficient capacity in this line to support expected growth through the year 2040; 

however, the city has indicated that very little of the project site was projected to flow to that 

sewer line.  The portion of the trunkline that is most likely to need replacement is a 15” 

section of pipe to the southwest of the project site.  Sanitary sewer flows from the eastern 

portion of the Quiemuth Village site would naturally flow by gravity to this portion of the 

City’s system. 

 

The existing utilities adjacent to the site are depicted in Drawing E1.0 and the two offsite 

sanitary sewer projects are shown in Drawing E 2.0. 

 

3.2.1A Cumulative Impacts of Development 

 

Upon completion of both the Quiemuth Village project and the Quiemuth Casino-Resort 

project, the combined wastewater volumes to be sent to the City of Lacey would be as shown 

in Table 3.2.1.  As the project sites are currently within the City’s corporate boundary, the 

development of these sites is anticipated in the City’s general sewer plan.  The estimated 

flow from the site used in the City’s plan for the full buildout of the site is greater than the 

project estimates; therefore, the proposed projects are fully covered under the City’s plan and 

no additional infrastructure needs are triggered by the proposed developments. 

 

Table 3.1.1 

Cumulative Wastewater Production – Average Daily Flow (gpd) 
Project/Alternative Quiemuth Village 

Alternative 1 

Quiemuth Village 

Alternative 2 

Quiemuth Casino-Resort 

Alternative A 
363,544 397,112 

Quiemuth Casino-Resort 

Alternative B 
321,579 355,147 

Quiemuth Casino-Resort 

Alternative C 
307,904 341,472 

 



XISTING PUMP 
STATION #49 

EXISTING 24" SANITARY 

- - -,M - - - EXISTING SANITARY SEWER FORCE MAIN 

- - _,.._ - - EXISTING SANITARY SEWER PIPE 

----w-- EXISTING POTABLE WATER PIPE 

-RCI.- EXISTING RECLAIMED WATER PIPE 

XISTING 16" WATER 

12"WATER 

XISTING 16" 

I -1 \._~ ', 
I I I 
I 

I I 
_Jw-_ 

~ 

c1l 

1' 
I 

I 
I 
I 
I 

,-W-

3:: 
l__ 

L 
I 

-~ 

EXISTING UTILITY LOCATIONS 

PROJECT: 

~~ ENGINEERS 36O-695-t3a5 
ENGINEERING INC.222EVERGREEN, VANCOUVER, WA98660 

QUIEMUTH VILLAGE 

SCALE: NTS 

DATE: 06/02/2023 

ISSUED BY: SGB 

JOB NO. A10367.01.01 
DWG.NO, 

E1.0 



13TH
13TH

9th   LANE   NE(private)

11TH AVENUE NE

14TH AVE NE

NE

ADDITIONAL RW CC03 2 01264 2

ROW #3201383

FM

FM

FM

FM

FM
FM

FM

~ 
ti 
qj 
C/J 
ct! 
-Q 
-~ 
Q 

~ 
8 
~ 
~ 
~ 
-.:::: 
.fl2 
~ 
-!.. 
~ 
~ 
r---.. 

8 ,.._ 
~ 

~ 
8 ,.._ 
~ 

8 
8 ,.._ 
~ 
C) 

§ 
,.._ 
~ 
f\.,j 

~ 
~ 
IJJ 
....J u:: 

• I 

-------

XISTING24" 
ANITARY SEWER 
/NE 

1\-:::,,..-.--- EX/ST/NG SANITARY 
SEWER FORCE MAIN 

FROM PUMP STATION #49 J;~~4:~ +=) 

~ ~ ~~~ ls;:-~"'-- EX/ST/NG 24" 

FUTURE PLANNE 
WATER LIN 

SANITARY SEWER 
LINE 

NELSON 

C) 
0 

C) 
0 

w 
z 

POTENTIAL OFFS/TE WATER 
IMPROVEMENT AREA 

OFFS/TE WATER 
CONNECTION POINT 

EXISTING WATER LINE 

POTENTIAL OFFS/TE WASTEWATER 
IMPROVEMENT AREA 

OFFS/TE WASTEWATER 
CONNECTION POINT 

---- EXISTING WASTEWATER LINE 

SCALE: NTS 
OFFSITE UTILITY 

IMPROVEMENT LOCATIONS 
DATE: 10/26/2022 

ISSUED BY: SGB 

Aa ~I LAND SURVEYORS 
~,r ENGINEERS 360-695-13a5 

EN GIN £ERIN G IN C.222 EVERGREEN, VANCOUVER, WA 98660 

PROJECT: 

QUIEMUTH VILLAGE 
JOB NO. A10367.01.01 
DWG.NO, 

E 2.0 



Quiemuth Village Project 

 

Quiemuth Village Project 

 Mackay Sposito Page 31 of 39 
Z:\A10000\A10300\A10360\A10367\Sewer-Water\10367.eng.wtr&wastewtr report.mixed use alternatives.03282025.doc  5/30/2025 

    

3.2.2   Regulatory Requirements 

 

Wastewater treatment plants in Washington State typically require a National Pollution 

Discharge Elimination System (NPDES) permit for discharge to waters of the state.  These 

permits are issued by Washington State Department of Ecology with comment requested 

from Washington State Fish and Wildlife, National Marine Fisheries, and any other agency 

that may be affected by the discharge. 

 

At this time, the LOTT Clean Water Alliance holds NPDES permits for their wastewater 

treatment plants.  When the plants are expanded, they will be required to obtain a new permit 

to cover the increased discharge. 

 

As long as all treatment and disposal operations take place on lands in federal trust, tribal 

operations are not subject to local or state regulations; instead, they are subject to regulation 

by the Federal government. 

 

Treated wastewater from a treatment plant can be discharged after obtaining an NPDES 

permit from US Environmental Protection Agency for subsurface discharge or pond 

infiltration discharge.  For discharge to an offsite water body, a Washington State 

Department of Ecology issued NPDES permit is required. 

 

3.2.3 Wastewater Collection 

 

Due to the topography of the site, a combination of gravity sewer pipes and the use of a 

sewage pump station will be utilized to collect and route the sewage from the buildings to the 

wastewater treatment plant.  Connection to the city’s sanitary sewer lines will likely avoid 

the need for a pump station. 

 

For the on-site alternatives, a portion of the sewage will be routed to a sewage lift station; 

however, the majority of property can be served by gravity sewer lines.   

 

Any sewage lift station would include a foul air collection and scrubbing system to control 

odors.  In addition, the lift station would be a duplex system with backup power to improve 

reliability.  This backup power can be supplied by an emergency standby power generator. 

 

3.2.4  Wastewater Treatment Options 

 

3.2.4A LOTT Clean Water Alliance 

 

Currently, the LOTT Clean Water Alliance provides wastewater treatment services to the 

City of Lacey. According to the LOTT Clean Water Alliance’s Capital Improvement Plan, 

LOTT’s main treatment plant is the Budd Inlet Treatment Plant, a 17 MGD treatment facility 

discharging to the Puget Sound.  LOTT also operates two treatment plants which are capable 

of producing a total of 3 MGD of Class A Reclaimed Water.  One of these facilities is co-

located with the Budd Inlet Treatment Plant in Olympia, while the other is south of the 

Quiemuth Village site on Martin Way East in Lacey. The water reclamation plants currently 



Quiemuth Village Project 

 

Quiemuth Village Project 

 Mackay Sposito Page 32 of 39 
Z:\A10000\A10300\A10360\A10367\Sewer-Water\10367.eng.wtr&wastewtr report.mixed use alternatives.03282025.doc  5/30/2025 

    

discharge to the Hawks Prairie Ponds and to the Woodland Creek Groundwater Recharge 

facility. 

 

The total treatment plant capacity for the LOTT Clean Water Alliance is 20 MGD with 

approximately 14 MGD currently being used.  Per the LOTT Alliance’s 2022 Capacity 

Assessment Report, future upgrades to the Martin Way Water Reclamation Plant are 

scheduled for 2038. 

 

Capital planning for LOTT includes projections from the City of Lacey, which indicate that 

the Quiemuth Village site will develop as a mixed-use site and discharge to the LOTT system 

through the City of Lacey’s collection system. This planning document assumes a total flow 

from the Quiemuth Village site and other tribe owned property of approximately 712,000 

gpd.  This far exceeds the projected wastewater flow from Quiemuth Village. 

 

3.2.4B Onsite Wastewater Treatment Plant 

 

Several treatment alternatives exist including extended aeration/activated sludge, aerated 

lagoons and sequence batch reactors.  However, due to the constraints on available area and 

the likely requirement for surface or subsurface discharge, the recommended treatment plant 

is a membrane bioreactor plant (MBR) with ultraviolet radiation (UV) treatment of the 

membrane filtrate. This would allow the facility to treat the wastewater to Washington 

State’s Class A reclaimed water standards to facilitate surface or subsurface discharge as well 

as reclaimed water use.  

 



Quiemuth Village Project 

 

Quiemuth Village Project 

 Mackay Sposito Page 33 of 39 
Z:\A10000\A10300\A10360\A10367\Sewer-Water\10367.eng.wtr&wastewtr report.mixed use alternatives.03282025.doc  5/30/2025 

    

3.2.4B(1)  Wastewater Effluent Requirements  

 

The most common method of disposing the treated effluent is to discharge it to a body of 

water and, where possible, to reuse it for irrigation, washing of sidewalks and parking lots 

and fire protection.  This type of reuse would be classified as Class A reclaimed water as 

defined by the Washington Department of Ecology in Washington Administrative Code 173-

219.  Within Washington State, the Class A reclaimed water requirements for surface or 

subsurface water discharge are as follows: 

 

30-day BOD5 (mg/l) 30 

30-day CBOD5 (mg/l) 40 

30-day TSS (mg/l) 30 

7-day BOD5 (mg/l) 45 

7-day CBOD5 (mg/l) 60 

7-day TSS (mg/l) 45 

30-day BOD5 removal (%) 85 

30-day CBOD5 removal (%) 65 

30-day TSS removal (%) 85 

PH 6.5-8.5 

Monthly turbidity, NTU    0.2 

Maximum turbidity, NTU 0.5 

7-day total coli forms (#/100 ml) 2.2 

Total coli forms Max (#/100 ml) 23 

 

Lands placed in federal trust are not required to meet Washington State standards; however, 

the US Environmental Protection Agency has historically permitted water reclamation plants 

with standards based on the limits set by the state in which the plant is located.  The US 

Environmental Protection Agency does not currently have regulations for reclaimed water 

standards; but has recognized Washington State’s limits as an approved program for use.        

 

3.2.4B(2) Recommended Treatment Plant 

 

The recommended treatment plant would encompass the following systems: 

 

• Headworks – consisting of flow measurement and screening systems. 

• Equalization Basins 

• Aerated Tanks with Submersed Membranes (Membrane Bioreactors) 

• UV and chlorine disinfection 

• Sludge stabilization basin 

• Supernatant recycle pump station 

• Operations building 

• Reclaimed Water Storage Reservoir 

  

A conceptual layout of an MBR wastewater treatment plant to serve the project is shown in 

Drawing 3.2. 

 



INFLUENT FROM 
COLLECTION SYSTE 

D 0 

0 0 0 

0 0 0 

0 0 0 
~ 

1::, 

0 0 0 ~ 0 ~ 
~ 
~ ,..._ 
h 
-J 
~ ,.__ 

-E:l 
~ 
..!_ 

~ 
~ 
I'-.. 0 
8 ,..._ 
~ 

~ 
8 ,..._ 
~ 
8 
8 ,..._ 
~ 
8 

EFFLUENT TO RECLAIMED 
WATER USES OR DISCHARGE 

8 ,..._ 
~ 
N 

~ 
~ 
LU 
....J a: 

ITEM DESCRIPTION 
.ND.. 

0 30' x 20' SCREENING FACILITY 

54" x 44' x 14' EQUALIZATION BASIN 

0 
0 

0 

0 

0 50' x 44' x 14' AERATION BASIN 

0 30' x 20' OFFICE AND LABORATORY 

0 0 144' x 144' x 12' BIOSOLIDS 
HANDLING FACILITY 

0 19' x 17' x 14' MEMBRANE BASIN 

0 30' x 20' DISINFECTION FACILITY 

0 67' DIAMETER RESERVOIR 
HEIGHT VARIES BY DEMAND 

0 67' DIAMETER X 25' TALL RESERVOIR 
FOR FIRE FLOW DEMAND 

0 @ 30' x 20' BOOSTER PUMP STATION 

LEGEND 

SOLIDS OR SLUDGE LINE 

LIQUID LINE 

► 

CONCEPTUAL MBR 
WASTEWATER TREATMENT 

PLANT 
PROJECT: 

FLOW DIRECTION 

' ENGINEERS 360-695-1385 

ENGINEERING INC.222EVERGREEN, VANCOUVER, WA98660 

QUIEMUTH 
VILLAGE 

SCALE: 1"= 30 

DATE: 08/03/2022 

ISSUED BY: SGB 

JOB NO. A10350.01.01 
DW .N. 

3.2 



Quiemuth Village Project 

 

Quiemuth Village Project 

 Mackay Sposito Page 35 of 39 
Z:\A10000\A10300\A10360\A10367\Sewer-Water\10367.eng.wtr&wastewtr report.mixed use alternatives.03282025.doc  5/30/2025 

    

Should both the Quiemuth Village and Quiemuth Casino-Resort projects be built 

concurrently and wish to utilize the same treatment plant, the treatment plant depicted in 

Drawing 3.2 would need to be modified to include additional MBR basins and more capacity 

for biosolids handling and equalization.  The larger treatment facility would fit most 

appropriately in the location proposed for the Quiemuth Casino Resort project. 

 

• Headworks 

The influent pipe is routed through a flow meter and into the screening facility prior 

to discharge to the equalization tank.  The screening facility would be constructed 

with a 3mm self-cleaning screen.  The screen size is required to provide protection to 

the ultrafiltration membranes from hair and stringy material.  The headworks would 

be covered, and the foul air generated from the facility would be scrubbed for odor 

removal.  Screened solids would go to the biosolids stabilization basin. 

 

• Covered Holding or Equalization Basin (Anoxic Zone) 

The equalization basin is designed to handle peak flows to the MBR tanks.  The basin 

would have two chambers so that one of the chambers can be isolated to allow for 

maintenance.  When nitrogen removal is necessary, the equalization basin can be 

equipped with an anoxic zone.  Nitrate removal is accomplished in the anoxic basin 

by an anoxic suspended growth bacterial process.  In this process nitrates are 

converted to nitrogen gas.  From the equalization basins, the wastewater flows to the 

aeration tanks.  Tank sludge would go to the biosolids stabilization basin. 

 

• Aerated Tank with Submersed Membranes (MBR) 

Within the aeration tanks, ammonia is converted to nitrates.  Within the tank, a fine 

bubble diffuser system provides the mixing and oxygen required for the process to 

occur.  Blowers supply air to the process. 

 

The membranes are submerged in the aeration tank with the water being drawn 

through the membranes under vacuum.  The filtered water that has passed through the 

membranes is called permeate.  From the membranes, the permeate is then routed to 

the UV treatment system. 

 

The MBR system is operated at a higher solids concentration than conventional 

activated sludge.  This makes it ideal for treating high strength wastewater with 

varying flows typical of commercial wastewater.  Sludge from the aerated tank is sent 

to either the biosolids stabilization basin or back to the equalization tank for further 

treatment. 

 

• Disinfection Facilities 

UV disinfection facilities provide substantial disinfection and deactivation for 

wastewater prior to surface disposal or reclaimed water uses, as proposed for the 

project.   

 

The UV disinfection facilities are located next to the MBR tanks and accomplish the 

disinfection by a bank of UV lamps contained in a stainless-steel channel.  The 



Quiemuth Village Project 

 

Quiemuth Village Project 

 Mackay Sposito Page 36 of 39 
Z:\A10000\A10300\A10360\A10367\Sewer-Water\10367.eng.wtr&wastewtr report.mixed use alternatives.03282025.doc  5/30/2025 

    

benefit of UV disinfection is that it reduces the need of disinfectant chemicals.  UV 

disinfection will lower coliform levels to what is required for Class A reuse water; 

however, residence time in the reclaimed water reservoir would allow certain bacteria 

to regrow.  The addition of chlorine (in the form of sodium hypochlorite) prior to 

storage will maintain the proper levels throughout the process  

 

• Biosolids Stabilization Basin 

The biosolids stabilization basins will be sized to stabilize, thicken and process 

biosolids for approximately 2 years without need of cleaning.  When cleaning is 

required, the biosolids go through a thickening process before they are dried and then 

disposed of through incineration or delivery to a municipal solid waste landfill or a 

dedicated sludge disposal site.  Land application to fertilize certain non-contact 

agricultural crops is the most common form of sludge disposal site.  Other forms of 

sludge disposal sites include surface dumping sites and landfills dedicated to sludge 

disposal only. 

 

The cost of sludge disposal could be greatly reduced by adding features to the 

treatment plant to produce Class A biosolids.  Class A biosolids can be produced in a 

variety of ways through additional dewatering and anerobic digestion; along with 

composting, heat pasteurization, pH manipulation, or some combination of the three.  

In general, heating the dewatered sludge for a short period at temperatures around 150 

degrees Fahrenheit will reduce pathogen levels to within Class A standards.  The 

additional dewatering would increase the total effluent discharge by as much as 1,500 

gallons on an average day.  The Class A biosolids could be used as agricultural 

fertilizer or gardening compost for local homeowners or farmers.   

 

• Operations Building 

This building houses the plant controls and blowers and acts as a chemical storage 

and handling facility.  It also houses the office and laboratory facilities. 

 

• Reclaimed Water Reservoir 

A reservoir would be constructed to store reclaimed water for use as irrigation water 

and/or fire suppression water 

 

3.2.3B(3) Treatment 

 

An MBR wastewater treatment plant with UV disinfection will provide effluent with the 

following quality: 

 

• BOD  < 1 mg/L 

• TSS  0 mg/L 

• Turbidity  < 0.1 NTU  

• Total Kjeldahl Nitrate (TKN) < 2mg/L 

• Total Coliform < 2MPN/100 ml 

• Ammonia-N  < 0.2 mg/L 

 



Quiemuth Village Project 

 

Quiemuth Village Project 

 Mackay Sposito Page 37 of 39 
Z:\A10000\A10300\A10360\A10367\Sewer-Water\10367.eng.wtr&wastewtr report.mixed use alternatives.03282025.doc  5/30/2025 

    

3.2.4B(4) Disposal 

 

There are three main methods of discharge available on the Quiemuth Village site. 

 

• Surface Disposal 

Created wetlands and groundwater recharge could be utilized to dispose of the treated 

effluent.  A series of ponds would be created to provide stabilization and polishing of 

the finished effluent.  These ponds would allow for minimal infiltration and 

substantial evaporation.  Initial hydrogeologic studies indicate that approximately 

0.37 acres of infiltration beds would be required to effectively infiltrate the effluent 

(see Appendix B).  This area would need to be confirmed with a more detailed 

analysis of the underlying till formations to ensure that the infiltration rate is 

consistent with the initial estimates.  Infiltration areas can be located in open space 

areas or under parking lots.  As such, the total area necessary is not a limiting factor 

in the ability to utilize infiltration methods to dispose of effluent.  Water would be 

withdrawn from the ponds and infiltrated through either shallow infiltration ponds, 